ENTREME MAN

PRODUCTS

Dog Platform Assembly Instructions

3005.4248

Item Part No. Desc. Qty
1 4246-100 Main Platform 1
2 4246-009 Ladder Bracket 1
3 4246-008 Upright Tube 2
4 4246-012 Platform Restraint Cable 2
5 4246-011 Cross-Brace Bar 1
6 9565K53 End Cap 6
7 93625A300 M8 Lock Nut 8
8 92095A298 M8 x 50mm Button-Head cap Screw 4
9 93625A250 M6 Lock Nut 4
10 91292A143 M6 45mm Socket-Head Cap Screw 4
1 93475A250 M6 Washer 4
12 98930A116 M8 x 20mm Carriage Bolt 2
13 4246-014 1" x 24" Strap With Buckle 2
14 4246-015 M8 Threaded Rod 1
15 4246-016 Rubber Tube 1

Customer Service: service@extrememax.com | www.extrememax.com 3618010121



Read, Follow, and Save These Instructions.
A Warnings:

e The platform is designed for use while the boat is in a stationary position. Remove the platform before operating the
boat.

* Designed for use by pets only. Not for human use.

® Be aware that platform use may offset the balance of the boat.

e Extreme Max is not responsible for damages or injuries caused by improper assembly, improper installation, or improper
use of this product.

Product Satisfaction Guarantee

At Extreme Max, we pride ourselves on making quality products and wish to correct any mistakes on our end. If you are
not 100% satisfied with the product, for any reason, please reach out to us. We are here to help!

Warranty

This product is warranted for consumer use for 2 years after the date of retail purchase. Warranty includes parts only.
Warranty valid only in the USA.

This product is warranted to the original retail purchaser to be free from defects in material and workmanship, ordinary
wear and tear expected. This warranty shall not apply to any defects caused by: (I) overloading, (ll) physical abuse

of goods or any acts of vandalism by any person, (lll) improper installation or use contrary to the instructions, (IV)
commercial use. The sole remedy under this warranty is at the discretion of manufacturer: the replacement of the same

or similar product, or the refund of the original purchase price. Extreme Max™ is not responsible for any consequential or
incidental damages. Any and all freight charges to handle warranty claims are the responsibility of the consumer. Extreme
Max™ is not responsible for any labor charges that may be incurred.

For all inquries please send your name, mailing address, main contact phone number, original retail sales receipt,
summary of alleged defect and any applicable pictures to service @extrememax.com.

Customer Service: service@extrememax.com | www.extrememax.com




Assembly Instructions
Read all information included on page 2 before beginning operation or installation.

1. Set the main platform right side up on a hard, flat surface. Place an upright tube into each of set of lifted
mounting tabs at the back of the platform. Insert the M8 threaded rod into the rubber tube, then position it
into the mounting holes at the back of the main platform. Secure the rod with an M8 lock nut on each end.
Tighten so the upright hinges freely, but doesn’t wobble within the mounting tabs.

2. Find the desired platform height. To find this height, measure from the boat gunwale or ladder rung down to
where you want the platform located. This will generally be with the platform at or near the waterline for best
functionality. Next, measure that same distance upward from the top of the main platform along one of the
uprights. Mark the desired height on the upright.

3. Place the cross-brace bar against the upright tubes so its top edge is aligned with the marked height
measurement from the previous step. Adjust the cross-brace bar upward or downward until its mounting
holes align with a set of mounting holes in the upright tube. Secure the bar in place with an M8 x 50mm
button-head cap screw and M8 lock nut at all four aligned hole locations.

e Note: The cross-brace bar may be installed on either side of the upright tubes. Placing the brace on the
backside (non-platform side) of the upright tubes allows a larger reach for the ladder bracket for
wider ladder rungs or gunwales, while installation on the front side (platform side) of the upright
tubes provides a narrower fit for thinner ladder rungs or gunwales.

4. Next, position the ladder bracket along the center backside of the cross-brace bar with the cradle downward.
Align the ladder bracket with either set of mounting holes. Secure with a set of M8 x 20mm carriage bolts and
M8 lock nuts.

5. Using an M6 x 45mm socket-head cap screw, M6 washer, and M6 lock nut, secure one end of a platform
restraint cable to the designated holes on the outside of each upright tube. Reach a cable downward toward
the side of the platform toward the three mounting holes. Determine which of the three mounting holes
provides the best angle for your platform. Secure the cable with another M6 x 45mm socket-head cap screw,
M6 washer, and M6 lock nut. Attach the second cable to the matching hole on the opposite side of the
platform.

6. Place an end cap into each of the four open tube ends on the main platform. Press in and tap with a hammer
until the caps sit flush within the hole.

Customer Service: service@extrememax.com | www.extrememax.com




Installation Instructions

1. Determine the desired location for the platform along the boat gunwale or on the boat’s ladder.

2. Place the ladder bracket over the gunwale or onto the ladder lung. Slowly pivot the platform downward and
ensure there are no obstructions to the movement of the platform.

3. If possible, use the two included straps to secure the platform to the boat or ladder.
4. Always remove the platform before operating the boat in any capacity.

Customer Service: service@extrememax.com | www.extrememax.com




ENTREME MAN

PRODUCTS

Instructions de montage de la plate-forme

pour chien

Article Numéro de piéce La description Qté
1 4246-100 Plate-forme principale 1
2 4246-009 Support d’échelle 1
3 4246-008 Tube vertical 2
4 4246-012 Cable de retenue de plate-forme 2
5 4246-011 Barre d’entretoise 1
6 9565K53 Embout 6
7 93625A300 Ecrou de blocage M8 8
8 92095A298 Vis a téte ronde M8 x 50 mm 4
9 93625A250 Ecrou de blocage M6 4
10 91292A143 Vis a téte creuse M6 45 mm 4
1 93475A250 Rondelle M6 4
12 98930A116 Boulon de Carrosserie M8 x 20mm 2
13 4246-014 Sangle de 1 “x 24" avec boucle 2
14 4246-015 Tige filetée M8 1
15 4246-016 Tube en caoutchouc 1
<
Q
o
o
o
°
o
®
a

3005.4248

=
s

0000000/

Customer Service: service@extrememax.com | www.extrememax.com




Lisez, Suivez Et Conservez Ces Instructions.
A Mises en garde:

e La plate-forme est congue pour étre utilisée lorsque le bateau est en position stationnaire. Retirez la plate-forme avant
d'utiliser le bateau.

e Congu pour étre utilisé uniquement par les animaux domestiques. Pas a usage humain.

e N'oubliez pas que l'utilisation de la plate-forme peut compenser I'équilibre du bateau.

e Extreme Max n’est pas responsable des dommages ou blessures causés par un assemblage incorrect, une installation
incorrecte ou une utilisation incorrecte de ce produit.

Garantie De Satisfaction Du Produit

Chez Extreme Max, nous sommes fiers de fabriquer des produits de qualité et souhaitons corriger toute erreur de notre
part. Si vous n’étes pas satisfait a 100% du produit, pour quelque raison que ce soit, veuillez nous contacter. Nous sommes
ici pour aider!

Garantie

Ce produit est garanti pour une utilisation par les consommateurs pendant 2 an apres la date d’achat au détail. La garantie
ne comprend que les piéces.
Garantie valable uniquement aux Etats-Unis.

Ce produit est garanti a I'acheteur au détail d’origine comme étant exempt de défauts de matériaux et de fabrication,
d’usure normale attendue. Cette garantie ne s’applique pas aux défauts causés par: (1) la surcharge, (Il) I'abus physique

de marchandises ou tout acte de vandalisme par quiconque, (lll) une mauvaise installation ou utilisation contraire aux
instructions, (IV) une utilisation commerciale. Le seul recours en vertu de cette garantie est a la discrétion du fabricant:

le remplacement du méme produit ou d’un produit similaire, ou le remboursement du prix d’achat d’origine. Extreme
Max™ n’est pas responsable des dommages indirects ou accessoires. Tous les frais de transport pour traiter les demandes
de garantie sont a la charge du consommateur. Extreme Max™ n’est pas responsable des frais de main-d’ceuvre qui
pourraient étre encourus.

Pour toutes demandes, veuillez envoyer votre nom, votre adresse postale, votre numéro de téléphone principal, le recu de
vente au détail original, le résumé du défaut allégué et toutes les photos applicables a service @extrememax.com

Customer Service: service@extrememax.com | www.extrememax.com




Instructions De Montage
Lisez toutes les informations incluses a la page 2 avant de commencer I'utilisation ou l'installation.

1. Placez la plate-forme principale a I’endroit sur une surface dure et plane. Placez un tube vertical dans chacun
des jeux de languettes de montage soulevées a |'arriére de la plate-forme. Fixez chacun avec une vis a téte
ronde M8 x 50 mm et un contre-écrou M8. Serrez pour que le montant charniere librement, mais ne vacille
pas dans les languettes de montage.

2. Trouvez la hauteur de plate-forme souhaitée. Pour trouver cette hauteur, mesurez a partir du plat-bord ou de
I’échelle du bateau jusqu’a I'endroit ou vous voulez que la plate-forme soit située. Ce sera généralement avec
la plate-forme a ou pres de la ligne de flottaison pour une meilleure fonctionnalité. Ensuite, mesurez cette
méme distance vers le haut a partir du haut de la plate-forme principale le long de I'un des montants. Marquez
la hauteur désirée sur le montant.

3. Placez la barre transversale contre les tubes verticaux de sorte que son bord supérieur soit aligné avec la
mesure de hauteur marquée de I'étape précédente. Ajustez la barre transversale vers le haut ou vers le bas
jusqu’a ce que ses trous de montage s’alignent avec un ensemble de trous de montage dans le tube vertical.
Fixez la barre en place avec une vis d’assemblage a téte ronde M8 x 50 mm et un contre-écrou M8 aux quatre
emplacements des trous alignés.

e Remarque: la barre transversale peut étre installée de chaque c6té des tubes verticaux. Placer le renfort
a 'arriere (coté non-plate-forme) des tubes verticaux permet une plus grande portée pour
le support d’échelle pour les échelons d’échelle plus larges ou les plats-bords, tandis que
I'installation sur le coté avant (coté plate-forme) des tubes verticaux offre un ajustement
plus étroit pour échelons ou plats-bords plus minces.

4. Ensuite, placez le support d’échelle le long de I'arriere central de la barre transversale avec le berceau vers le
bas. Alignez le support d’échelle avec I'un ou I'autre des ensembles de trous de montage. Fixez avec un jeu de
boulons de carrosserie M8 x 20 mm et d’écrous de blocage M8.

5. Insérez la tige filetée M8 dans le tube en caoutchouc, puis positionnez-la dans les trous de montage a l'arriere
de la plate-forme principale. Fixez la tige avec un contre-écrou M8 a chaque extrémité.

6. A I'aide d'une vis d’assemblage a téte creuse M6 x 45 mm, d’une rondelle M6 et d’un contre-écrou M8, fixez
une extrémité d’'un cable de retenue de plate-forme aux trous désignés a lI'extérieur de chaque tube vertical.
Atteignez un cable vers le bas vers le c6té de la plate-forme vers les trois trous de montage. Déterminez
lequel des trois trous de montage offre le meilleur angle pour votre plate-forme. Fixez le cable avec une
autre vis a téte creuse M6 x 45 mm, une rondelle M6 et un contre-écrou M6. Fixez le deuxieme cable au trou
correspondant sur le c6té opposé de la plate-forme.

7. Placez un capuchon d’extrémité dans chacune des quatre extrémités ouvertes du tube sur la plate-forme
principale. Appuyez et tapez avec un marteau jusqu’a ce que les bouchons affleurent dans le trou.

Customer Service: service@extrememax.com | www.extrememax.com



Instructions D’installation

1. Déterminez I'emplacement souhaité pour la plate-forme le long du plat-bord du bateau ou sur I'échelle du
bateau.

2. Placez le support d'échelle sur le plat-bord ou sur le poumon de I'échelle. Faites pivoter lentement la plate-
forme vers le bas et assurez-vous qu’il n'y a pas d'obstacles au mouvement de la plate-forme.

3. Si possible, utilisez les deux sangles incluses pour fixer la plate-forme au bateau ou a I'échelle.

4. Retirez toujours la plate-forme avant d’utiliser le bateau a quelque capacité que ce soit.

Customer Service: service@extrememax.com | www.extrememax.com




